COWL & GUARDS - CARTER ET PROTECTIONS 0294

988




988 COWL AND GUARDS - 1275 COWL 0193
REF PART NO. DESCRIPTION GTY SERIAL NO.
FROM - TO
72.650.01, 72.651.01 GUARDS
72.652.01, 72.653.01 COWL
01 05.227.01 HAMMER DRIVE SCREW NO.& X 3/8" 2
01 05.774.05 SERIAL No.PLATE BOMFORD TURNER 1
*01 09.489.01 COWL - 12571 1
*02 03.838.01 CLAMP HOSE 1
02 05.264.21 SETSCREW M12 X 20MM PLATED 1
02 05.282.03 SPRING WASHER 12MM PLATED 1
03 05.264.13 SETSCREW M10 X 30MM PLATED 2
03 05.264.22 SETSCREW M12 X 25MM PLATED 2
03 05.282.02 SPRING WASHER 10MM PLATED 2
03 05.282.03 SPRING WASHER 12MM PLATED 2
03 05.286.02 NUT M10 PLATED 2
03 05.286.03 NUT M12 PLATED 2
*03 06.044.01 GUARD - MOTOR 1
04 05.264.11 SETSCREW M10 X 20MM PLATED 2
04 05.282.02 SPRING WASHER 10MM PLATED 2
04 05.286.02 NUT M10 PLATED 2
*04 06.045.01 STAY - MOTOR GUARD 1
05 05.264.12 SETSCREW M10 X 25MM PLATED 7
05 05.282.02 SPRING WASHER 10MM PLATED 7
05 05.286.02 NUT M10 PLATED 7
*0b 07.818.01 GUARD - FRONT HOOD 1
*06 07.829.01 GUARD FLEXIBLE 1354 X 196 2
07 05.264.01 SETSCREW M8 X 20MM PLATED 10
07 05.282.01 SPRING WASHER 8MM PLATED 10
o7 05.286.01 NUT M8 PLATED 10
*07 07.830.01 BACKING STRIP 2
*08 07.819.01 GUARD - FRONT 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

8 -2




988 MOTOR, ROTCR SHAFTS - MOTEUR HYDRAULIQUE, ENSEMBLE ROTOR 0294




988 MOTOR AND ROTOR SHAFTS - 1257 COWL 0494
REF PART NO. DESCRIPTION ary SERIAL NO.
FROM - TO
72.410.01 MOTOR ASSEMBLY
04.010.09 MOTOR ASSEMBLY KIT - PROD ASSY 1
*01 MOTOR ASSY -
01 08.785.02 SEAL KIT 08.785 - DOWTY MOTOR -
*02 04.282.56 STUD M10 X 37MM 2
02 05.282.02 SPRING WASHER 10MM PLATED 2
02 05.286.02 NUT M10 PLATED 2
*03 05.377.01 ADAPTOR 3/4"BSP X 3/4"BSP i
*04 05.373.01 ADAPTOR 3/4"BSP X 1"BSP 1
*05 05.290.06 BONDED SEAL 3/4"BSP 2
*06 PLATE - MOTOR MOUNTING -
07 02.824.01 WASHER 50 0/DX13 I/D X 5MM 3
*07 03.871.01 RUBBER BUSH 3
07 05.282.03 SPRING WASHER 12MM PLATED 3
07 05.287.03 SELF-LOCKING NUT M12 PLATED 3
07 05.291.28 BOLT M12 X 65MM PLATED 3
08 03.959.02 WASHER 35 0/D X 10.5 1/D X 4MM 1
*08 03.960.02 STUD 3/8"UNF X 30MM 1
08 05.295.02 S.LOCKING NUT 3/8"UNF PLATED 1
*09 03.833.01 DRIVE PLATE - MOTOR -
*10 03.917.01 STUD Mi0 X 36 (FINE) 4
10 05.282.02 SPRING WASHER 10MM PLATED 4
10 05.968.02 SELF LOCKING NUT M10 (FINE) 4
72.411.01, 72.412.01 ROTOR SHAFT ASSEMBLY
72.413.01
09.134.01 ROTOR SHAFT ASSY 02.812.01 FLAIL 1
09.134.02 ROTOR SH. ASSY ANTICLOCKWISE ROTATION 1
VIEWED FROM DRIVE END 02.959.01 FLAIL
09.134.03 ROTOR SH. ASSY CLOCKWISE ROTATION 1
VIEWED FROM DRIVE END 02.959.01 FLAIL
*30 09.131.01 SHAFT TUBULAR 1250LW 1
*31 02.959.01 FLAIL-FORGED 36
*32 05.895.01 SHACKLE-FORGED 36
*33 02.807.01 SPACER 170/D X 16MM I/D X 27MM 36
*34 02.801.01 COLLAR 10.5 I/D X 26; 15 0/D X 24 72
*35 05.775.02 BOLT M10 X 86MM (FINE) 36
*36 05.282.02 SPRING WASHER 10MM PLATED 36
*37 05.968.02 SELF LOCKING NUT M10 (FINE) 36
*38 02.812.01 FLAIL-FORMED 40 X 6 72
09.913.01 ROTOR SHAFT ASSEMBLY ENSEMBLE ROTOR
*40 SHAFT-TUBULAR 1250LW ARBRE-TUBULAIRE 1250LW 1
*41 09.905.01 FLAIL FLEAU 24
*42 09.894.01 COLLAR DEMI-BAGUE 48
*43 05.775.10 BOLT BOULON 24
*44 05.282.08 SPRING WASHER RONDELLE RESSOR 24
*45 05,968.06 S.LOCKING NUT ECROU FREIN 24

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

g -2




988 BEARING ASSY, ROLLER AND SKID - ROULEMENT, ROULEAU ET PATIN 0294

10 - 1




988 BEARING ASSEMBLY ROLLER AND SKID - 1257 COWL 0193
REF PART NO. DESCRIPTION qQmTyY SERIAL NoO.
FROM - TO

72.649.01 BEARING ASSEMBLY

01 05.264.26 SETSCREW M12 X 45MM PLATED 4

01 05.282.03 SPRING WASHER 12MM PLATED 4
*01 06.221.01 BEARING ASSEMBLY 40 - BORE 1

02 05.264.23 SETSCREW M12 X 30MM PLATED 3

02 05.282.03 SPRING WASHER 12MM PLATED 3

02 05.286.03 NUT M12 PLATED 3

*J2 09.490.01 GUARD - NON DRIVE 1

03 02.824.01 WASHER 50 0/D X 13 I/D X 5MM 1

03 05.264.23 SETSCREW M12 X 30MM PLATED 1

03 05.283.03 SHAKEPROOF WASHER 12MM PLATED 1

*03 06.219.01 DISC-SHIELD 1

*04 09.491.01 PLATE - NON DRIVE 1

72.398.01 ROLEFR ASSEMBLY

*10 03.762.07 PLATE-ROLLER MTG. (25DIA SPND) 2

10 05.264.24 SETSCREW M12 X 35MM PLATED 4

10 05.282.03 SPRING WASHER 12MM PLATED 4

10 05.287.03 SELF-LOCKING NUT M1Z PLATED 4

11 04.456.15 ROLLER BEARING KIT J175

*]1 04.456.25 ROLLER ASSY 89DIA X 1300 1

11 05.281.16 FLAT WASHER 1" BSF HEAVY PLATE 2

*12 05.282.06 SPRING WASHER 24MM PLATED 2

*13 05.286.06 NUT M24 PLATED 2

72.400.01 SKID ASSEMBLY

20 05.264.24 SETSCREW M12 X 35MM PLATED 4

20 05.282.03 SPRING WASHER 12MM PLATED 4

20 05.287.03 SELF-LOCKING NUT M12 PLATED 4

*20 06.041.03 SKID - 1257L%W COWL i

From Serial No. 1767GA/96
72.401.02 ROLLER KIT 1250

10 03.762.03 PLATE - ROLLER 2
" (05.281.18 FLAT WASHER 30MM - PLATED 2
*11 41822.03 ROLLER ASSY 102 DIA X 1290 1
11 41822 .31 ROLLER BEARING KIT -
12 05.282.12 SPRING WASHER 30MM PLATED 2
13 05.286.07 NUT M30 4

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

10 - 2




